RERCIURY [150 4-Stroke Werado)

Serial Mbr Flange: 18381712 Up [USA)
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¥ Charge Coolerd|ntake bMarmifold

Ref |Clazs|Part

Description

Qi

1 892353401 CAC ASSEMBLY 1
2 M55 MHOT SOLD SEPARATE, Fitting| 1
3 WSS NOT SOLD SEPARATE, O-R|1
4 NS5 MNOT S50LD SEPARATE, Stack|1
5 M55 NOT SOLD SEPARATE, Seal4
B M55 NOT SOLD SEPARATE, Sea| 2
i MSS NOT SOLD SEPARATE, Scre| 2
g2 WSS NOT S0LD SEPARATE. Wa: 2
3 22 895034  FITTING 1
10 M55 NOT SOLD SEPARATE, O-R|1
1 10 835053 SCREW. [ME = 15) 5
12 831663001 SEMNSOR ASSEMELY, Temperab|1
13 25 932317001 O-RING 1
14 10 835054 SCREW. (M4 =16 2
15 832354401 INTAKE MANIFOLD AS5EMBELY |1
16 26 89663  SEAL 1
17 26 295020  SEAL £
18 925548002| SEMSOR 1
19 54 885353M5| CLAMP, (15.7 mm), Map Sensar k|1
20 992952500 BOOT 1
21 54 838388007 CLAMP, [36.1 mm) 1
22 10 895052 SCREW, [ME x 25) )
23 896503401 FUEL RaIL KIT 1
24 29502840 WALYE. Schrader 1
25 25 835056 O-RING 2
26 835026 BRACKET 1
2 10 235051 SCREW, M5 10] 1
28 895024| BRACKET 3
29 10 295051 SCREW, M5 % 10] 12
30 8MO00G0Z7|  IMJECTOR, Fuel 4
Kl 25 851883 O-RING 4
32 835025 DAMPER 1
33 25 851883 0-RING 1
34 32 29502340 TUBE KIT, Fuel Inlst 1
35 12 855055 WASHER 1
36 25 835057 O-RING 1
ar 296027 BRACKET 1
38 10 895051 SCREW, M5 =10] 1




